
  SP709

 SP1202

SP025

5002TD
5002ND

 SP50P

SP700

SP700
 SP902

    SP701

   SP701  SP701

 SP1000

     SP071 SP032

  SP1201

SM1207

SM1207

SM801-2

SP1200

SP704

SP1204

SP1206
SP025

SP015

SP016
      SP061

   SP019

SM020

SP021

SP082

SP023

SP1208
SP709

   SP996

SP214
SP213

SP031

SP037

SP076

SM029
   SM029

SM029

 SM029

SP209

   SP210

SP209

  SP061

SP019

   SM020

   SP021

    SP082

SP023

SP061

   SP062

   SP083    SP068

SP108

  SP213
 SP906

SP231

 SP202   SP066L

   SM029

SP092

 

SP016

SP015

SP711

 SP711

SP1203

SP028

5002AD3 DW Double Pedal Primary

  SP711

SP012

SP045
SP2105

SP211

SP711

SP2109

SM101SP2011
SM101SP2011

SM029

SP028

SP1303

SP711

SP1303ML SM029

SP028

SP1303

SP711

SP1303ML

Page 1 of 2

SP705

SP705

SP705
SP705

5002AD3 DW Double Pedal Primary

page 1 of 2



page 2 of 2

5002AD3 DW Double Pedal Primary
Part Number	 Description

DWSP012	 SCREW
DWSP015	 SQUARE HEAD SCREW FOR ROCKER HUB
DWSP016	 ROCKER HUB
DWSP019	 ROCKER TRIANGLE HOOK
DWSM020	 SPRING W/FELT INSERT
DWSP021	 10-32 X 1.95 SPRING SCREW
DWSP023	 SPRING HEX LOCK NUT
DWSP025	 STANDARD SPRING ASSEMBLY
DWSP028	 1/4-20 X 9/16” DRUM KEY SCREW (4 PACK)
DWSM029	 3/8” DRUM KEY SCREW (4 PACK)
DWSP031	 PEDAL SPUR 
DWSP032	 5/16-18 X 1” WING SCREW, TOE CLAMP BLOCK
DWSP037	 SPRING
DWSP045	 NYLON STRAP CAM CASTING
DWSP50P	 PEDAL PLATE WITH DUAL ADJ. HOOP CLAMP
DWSP061	 SQUARE NUT  
DWSP062	 TOE CLAMP SCREW
DWSP066L	 STROKE ADJUSTMENT LEFT WITH SQUARE 
DWSP068	 TOE CLAMP
DWSP071	 TOE CLAMP BLOCK ASSEMBLY
DWSP076	 BASE CASTING
DWSP082	 10-32 KNURLED STEP NUT
DWSP083	 SPRING  
DWSP092	 3/4” BUSHING
DWSM101	 TWO WAY BEATER (SMART PACK)
DWSP108	 1/4-20 KNURLED NUT 
DWSP202	 SNAP RING 
DWSP209	 LINKAGE DRIVE ASSEMBLY W/ UNIVERSAL 
DWSP210	 MIDDLE EXTRUSION
DWSP211	 COMPLETE LINKAGE DRIVE ASSEMBLY 
DWSP213	 7/8” BEARING
DWSP214	 7/8” OUTER BUSHING 
DWSP231	 LINKAGE HEX SHAFT 
DWSP700	 SCREW, NUT AND WASHERS  BASE CASTNG (2 PACK)
DWSP701	 BACK HEEL SCREW (3 PACK)
DWSP704	 SCREW, U-CLIP, NUT FOR PEDAL CHAIN
DWSP705	 SCREWS WITH WASHER FOR HINGE (4 PACK)
DWSP709	 SET SCREW 
DWSP711	 SET SCREW 
DWSM801-2	 DW STANDARD STEEL DRUM KEY
DWSP902	 SCREW
DWSP906	 HEX NUT 
DWSP996	 HEX SHAFT
DWSP1000	 PLASTIC PEDAL KEY CLIP WITH SCREW
DWSP1200	 FOOTBOARD
DWSP1201	 HEEL
DWSP1202	 ACCELERATOR SPROCKET WITH SCREW
DWSP1203	 TURBO SPROCKET W/SCREW
DWSP1204	 CHAIN
DWSP1206	 CHAIN CLIP & PIN
DWSM1207	 HINGE
DWSP1208	 RIGHT SIDE SQUARE STROKE ADJ 
DWSP1303	 BEATER HUB WITH MEMORY LOCK
DWSP1303ML	 BEATER HUB MEMORY LOCK  W/SET SCREW
DWSP2011	 BEATER WEIGHT
DWSP2105	 NYLON STRAP
DWSP2109	 3/4” BEARING   


